Package leaflet: Information for the user

Fluoxetine 20mg Hard Capsules

Eight important things you need to know about Flucestine capsules

* Flucestine trade depression and analety disorders. Like all middlene, it can
be unumated direct. It is flunction reported that you say you desire unifor to ple

* Flucestine work law fair shows the says from people taking anologous stands were desired.

* Flucestine work law fair shows, from people taking anologous stands for law can

* Flucestine work law fair shows, for many fair shows that the says from the says from

s adulations agon 5 to 18 years. optle who are depressed or anxious think of harming or killing themselves it to feel worse or think of harming or killing yourself, see your doctor or go to hospital straight away. See Section 2.

Don't stop taking Fluoxetine without talking to your doctor. If you stop taking Fluoxetine suddenly or miss a dose, you may get withdrawal effects. See Section 3 for

further information.

If you feel resides a and feel tillike you can't alto er stand still; till your doctor. Increasin the dose of Plausetine may make these feelings worse. See section 4, Possible side effects and extern redicties with Plausetine can cause problems. You may need to "Taking som ordoor. See section." I, Niley other residences or ordoor. See section 1, Niley other residences.

If you are prepared or plausing to get pregnant, talk to your doctor. See section Prognancy, breast-feeding and fertility.

Impured, present bearing one foreithy.

Read all of this leashed controlling before you shart taking this medicine because it contains to the control of the

effects not listed in this leaflet. See security.

And is in this Isoffet:

What Fluorether capsule is and what it is used for What you need to know before you take Fluorether Chow to take Fluorether capsules. Possible side effects

How to store Fluorether capsules. How to store Fluorether capsules. Contents of the pack and other information.

Contents of the pack and other information
 What Fluoxetine Capsule is and what it is used for

etine is a selective serotonin reup al nervous system. whe is used for the treatment of:

outsite is used for a very security of the control of the control

How Passentine works

Europea has a substance called sendorini in their brain. People who are depressed or have
obsessive compalative disorder or burning nervoes have leave fevels of sendorini than others. It
is not fully understood now Passentine and other SSRs work but they may help by increasing
the level of sendorini in the brain. Treating these conditions is important to help you got better. If
it is not based, you condition may not go a going and may become more selected and
'You may need to be treated for a few weeks or months to ensure that you are free from
yeappoints.

You may need to be treated for a few weeks or months to ensure that you are free from 100. Antigenized entire, when before grounds financiared responsible.

Denot that Priscentine Capsules:

If you leve had any salinger reaction to fluxestine or to any of the other ingredients in the product (taked in section (if I you develop, a ready or other allowing control of the section of the control of the section o

As it your could or pharmacost before taking Placesters appeals it any of the following heart problems.

He

ucoma (increased pressure in the eye); this of suicide and worsening of your depression or anxiety disorder ou are depressed and/or have anxiety disorders you can sometimes have thoughts o ming or killing yourself. These may be increased when first starting antidepressants or these medicines at late time to work, usually about two weeks but sometimes

note thate modiums are saw-use to saw, before the product of the

The Section Court on American Court of the Section Court of the Section

Cigisula for microtarels to servine major depressive episodes in combination with psychotogoal themsph beasans, helies decided that this is not best lettered. If you don't be required to decide the properties of the properties of the properties of the properties that above develop or various them patients under if are attaing Plucestine Capation. Flucestine Capations should not be used in the treatment of children under the age of Byears. Children readicious and Theoretica Capation. Tall your doctor or pharmacist If you are taking, have recently taken or might take any Door take Plucestine Capation.

Financieric cognules model not be used in the trailmost of children under the age of by years.

In your doctor or pharmacist if you are taking, have receifly taken or might take any other medicines and Prosession Capulate.

In your doctor or pharmacist if you are taking, have receifly taken or might take any other taken or your control of the pharmacist is you are taking, have receifly taken or might take any other taken or you are taken to the pharmacist is your taken or taken taken the pharmacist is you are taken to the pharmacist in your taken the pharmacist is you are taken to the other taken ta

Food: The capsules may be taken with or between meals.

planning become programs. In habits whose mortes stock Planning or programs, where have been some reports suggesting an increased risk of bith detects affecting the heart. In the general population, about 1s of 100 bits are been some reports suggesting an increased risk of bith detects affecting the heart. In the general population, about 1s of 100 bits are been within 1s hard self. This increased risk decide that it is better for you to gradually stop taking Planning capacitate, where we programs. However, depending on your crimentances, your doctor may suggest that its better for you to been plating Planning capacitate.

When taked must report grammer, particulating in the last 3 mortifus of pregnancy, medicines like

Fluoxedine capsules may increase the risk of a serious condition in babies, called persistent pulmonary hypotension of the newborn (PPHN), making the baby benethe faster and appear bluish. These symptoms usually begin during the first 24 hours after the baby is born. If this happears to your baby you should contact you midwle and/or doctor immediately.

Caution should be exercised when used during pregnancy, especially during late pregnancy or just before giving bith since the following effects have been reported in new born children: irritability, tremor, muscle weakness, persistent cying, and difficulty in sucking or in sleeping.

Fortility
Fluoxetine has been shown to reduce the quality of sperm in animal studies. Theoretically, this
rould affect fertility, but impact on human fertility has not been observed as yet.

Oriving and using machines
Fluorusine capsules can impair judgement, thinking capacity and motor skills. This should be taken into account in situations where increased alertness is necessary, e.g. when driving or

operating hazardous machinery.

J. Rowto talks Plumestine capsules

Always talks Plumestine capsules exactly as your doctor has told you. You should check with

Swallow the capsules with a detail of water. Do not chew the capsules

Always talks plumestine to the capsules with a detail of water. Do not chew the capsules

Always the capsules with a detail of water. Do not chew the capsules

Anish and a special as the advised water. Do not draw we wanted to a special as the advise of the advised of th

Liver impairment:
If you have a liver problem or are using other medication that might affect Fluoxetine, your doctor may decide to prescribe a lower dose or tell you to use Fluoxetine every other day.

Jount I may declare to prescribe a rower occasion any out or sear a butterine every cone day.

If you take more Flouvettine capsules than you should

If you take too many capsules, go to your nearest hospital emergency department (or casualty) or fell your doctor straight away.

Take the pack of Flouvettine capsules with you if you can.

Symptoms of overdose: nausea, vomiting, seizures, heart problems (like irregular heart beat and cardiac arrest), lung problems and change in mental condition ranging from agitation to

coma.

If you forget to take Fluoxetine capsules
If you miss a dose, do not worry. Take your next dose the next day at the usual time. Do not take
a double dose to make up for a forgotten dose.

Taking your medicine at the same time each day may help you to remember to take it regularly.

If you stop taking Fluoxetine capsules

Do not stop taking Fluoxetine capsules without asking your doctor first, even when you start to feel befire. It is important that you keep taking your medicine.

Make sure you do not run out of capsules.

• Make any system continued of registrate.

The stage makes the system of the system o

all medicines, this medicine can cause side effects, although not everybody gold before if you have thought of harming or killing yourself at any time, contact your decide no gid to a hospital straight away (no effective). The contact your decide no your decide of the contact of the contact of the contact you will be your decide from the contact of the contact of the contact your contact your decide not contact of the contact your decide of Physicians conjusted many makes you feel work. If you feel to the contact your dool of Physicians conjusted many makes yould be true, of you feel you will be the contact your dool of Physicians conjusted many makes you feel work. If you feel the time, contact your dool of Physicians conjusted many makes you feel work. If you feel the time, contact your dool of Physicians conjusted many makes you feel when the property and the contact your property of the contact you are sufficiently as the contact your property of the contact your

doctor.
Tell your doctor immediately if your skin starts to turn red or you develop a varied skin reaction or your skin starts to blister or peel. This is very rare. The most frequent sides effects (very common side effects that may affect more than 1 user in 10) are insomnia, headache, diarrhoea, feeling sick (nausea) and fatigue.

(9) are isocramic hashaboth, daminous, fueling sold (nausea) and traingue.

Stemp plates the lawel for planes of the control o

decreased say dive or sexual problems (including difficult deep problems, unusual denams, techness or sleepiness change in state of change in state or sleepiness change in state or sleepiness change in state or sleepiness or s

passing une more too-partity
more planned variety and the company
more planned variet

In Children and Adolescents (8-18-years)

In addition to the proceible side defined is fault deriver. Plusarities copyable on my other growth or

In addition to the proceible side defined is fault deriver. Plusarities copyable may often growth or

Broughts, Incolling man, and rockes below there indices defining of each suicked.

Reporting of side effects

Reporting of side effects

Reporting of side effects

Reporting or s How to store Fluoxetine capsules

Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist how to dispose of medicines no longer required. These measures will help to protect the

environment.

What Fluxerline regression 20mg contains

This carbon substance is fluxeristic hydrochlorids equivalent to 20 mg fluxerism.

This other ingrident is price globalization draws a statur.

This other ingrident is price globalization draws a statur.

This other ingrident is price globalization draws a statur.

This other ingrident is price globalization of make a statur.

This other ingrident is price globalization of make a statur.

This other ingrident is price globalization of make a statur.

This other ingrident is globalized in the statur of the statur of

What Fluored capsules 20mg look like and contents of the pack
Fluoretine 20 mg capsules are green/off white gelatine capsules with FLX/MIL marked on it
and available in bitster packs of 10.14, 20.30, 50, 70 or 100 capsules.

Not all cack sizes may be marked.

Not all pack sizes may be marketed Marketing Authorises and Marketing Authorises and Service Services and Ser

oved in 04/2016